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Epidemiologia

La FA es la arritmia cardiaca mantenida mas prevalente en la
practica diaria de los SUH (3,6% urgencias generales y mas del 10%
de los ingresos)

Table 3 Cardiovascular morbidity and mortality
associated with atrial fibrillation

Event Association with AF

Death Increased mortality, especially cardiovaseular
mortality due to sudden death, heart failure or
stroke.

Stroke 20-30% of all strokes are due to AR A growing

number of patients with stroke are diagnosed with
‘silent’, parcxysral AR

Hospitalzations | 10-40% of AF patients are hospitalized every year.

Quality of life Quality of life is impaired in AF patients independent
of other cardiovascular conditions.

Lefe ventricular Left ventricular dysfunction is found in 20-30% of all
dysfunction and | AF patients. AF causes or aggravates LY dysfunction

heart failure in marry AF patients, while others have completely
preserved LV function despite long-standing AF.

Cognitive decline | Cognitive decline and vascular dementia can

and vascular develop even in anticoagulated AF patients.
dementia Brain white marter lesions are more commian in

AF patients than in patients without AR




Table 8 Cardiovascular and other conditions
independently associated with atrial fibrillation

Characteristic/comor bidity Association with AF

Epidemiologia

En los SUH de nuestro pais la FA
afecta fundamentalmente a
ancianos (media de edad, 75
anos; el 57% de los pacientes son
mayores de 75 anos)

Los principales factores
asociados son la hipertension
arterial (58%), la existencia de
cardiopatia estructural en el 47%
(isquémica 37%:; valvular 30%;
hipertensiva 25% y dilatada 8%),
diabetes mellitus en el 22% e
hipertiroidismo en el 1,5% de los
pacientes.

Gernetic predisposition (based an
multiple common gene variants
associared wich AF)E

HR rangs 0.4-3.2

Older age'?
5059 years
&0£9 years
TO—T9 years
80—89 years

HR:
1.00 (reference)
4.98 (953 Cl 3.49-7.10)
735 (95% C1 5.28—-10.2)
9.33 (95% Cl 6.68—13.0)

Hypertension (treated) vs. none!?

HR 1.32 (95% CI1 1 .08-1.60)

Heart failure vs. none'

HR. 1.43 (95% Cl 0.85—1.40)

Walvular heart disease vs. none™*

RR 2.42 (95% Cl |.62-3.60)

Myocardial infarction vs. none'?

HR. 1.45 (95% CI 1.07—1.98)

Thyroid dysfunction 20
Hypothyroidism
Subclinical hyperthyroidism
Overt hyperthyroidism

(reference: euthyroid)
HR 1.23 (95% C1 0.77—1.97)
RE 1.31 {95% CI 1.19-1.44)
RR. 1.42 {(95% CI 1.22—-1.63)

Cibesigy '™ ™0
MNome (BMI <25 kgim®)
Owverweight (BMI 25—-30 kg'n?)
Obese (BMI 231 kg'm?®)

HR:
1.00 (reference)
1.13 (95% CIl 0.8B7—I 48&)
| 37 (95% CI 1.05—1.78)

Driabetes mellious vs. none!?

HR 1.25 (95% Cl 0.98—1.60)

Chronic ebstructive pulmonary
disease®™

RR:

FEVI =803% 1.00 (reference)

FEVI &0—80% 1.28 (95% CI 0.79-2.08)

FEWI =&0% 253 (95% CIl | 45—4.42)
Obstructive sleep apnoea vs.none™ | HR 2,18 (95% Cl | .34-3.54)
Chronic kidney disease?!! OR:

Maone 1.00 (reference)

Stage | or 2 267 (95% Cl 2.04-3.48)

Stage 3 |68 (95% CI 1.26—2.24)

Stage 4 or 5 3.52 (95% CI 1.¥3-7.15)
Srncking®? HR.:

Mever 1.00 (reference)

Former 1.32 (95% CI 1.10—1.57)

Current 2.05 (95% CI 1.71—-2.47)

Alcohol consumption®!?
Mone
|— & drimksfwesk
T—l4 drinksiweesk
I5—21 drinks/week
=21 drinksfweelk

RR.:
1.00 (reference)
1.01 (95% CI 0.94—1.09)
1.07 (95% CI 0.98—1.17)
114 (95% CI 1.01-1.28)
1.3% (95% CI 1.22—1.58)

Habitual vigorous exercise®!
Mon-exarcisers
= dayiwesk
| =2 daysiwesk
3—4 daysiwesk

5=T daystwesk

RR.:
1.00 (reference)
0.90 (95% Cl 0.68—1.20)
1.0% (95% CI 0.95—1.26)
1.04 (95% Cl 0.21-1.1%)
1.20 (95% CI 1.02—1.41)




Fibrilacion auricular: diagnostico
« La FA se define como una arritmia cardiaca con las siguientes

caracteristicas:

1. El ECG de superficie muestra intervalos R-R «absolutamente»
irregulares (la FA se conoce como la arritmia absoluta)

2. No hay ondas P definidas en el ECG de superficie

Normal ECG Atrial fibrillation

Internodal Bundle of Hi
pathways UKIEOT TS Erratic impulses

[ N
Left atrium

Sinoatrial _ . Sinoatrial
(SA) node g eftventricle (SA) node
Right N N WA e Right ) S
atrium b \ ) f bundle atrium i
! ¥l branch .
Atrioventricular | % N Atrioventricular
(AV) node 7 e 1) (AV) node
Right bundle S
branch Eiirdoge tkees Left atrium

Right ventricle




Manejo general

Con los objetivos

® Aliviar los sintomas

* Prevenir las complicaciones

Mediante
® Control de la FC

® Profilaxis tromboembélica

® Restauracion del ritmo sinusal

Registrar ECG de

ag  Fibrilacion auricular 12 derivaciones

Puntuacion EHRA basal
Enfermedad asociada
Evaluacion inicial

con la anticoagulacion de TE

Cuestiones relacionadas Evaluar riesgo

Anticoagulacion oral

5

Aspirina
Mingin tratamiento

Control de la frecuencia Tipo de FA

Treatment

Acute rate
and rhythm
control

Manage
recipitati
d fa;:F;nr's 2

Assess heart
rate

Oral anticoagulation in
Paie slroke patients at risk for stroke

. Gontrol de a frecuencia
-
y el ritmo Sintomas + control del ritmo

Antiarritmicos
Ablacidn
; Considerar
Tratamiento de la enfermedad subyacente | || darivacion a EC AR
Tratamiento «causals ol =
especiaista Estatinas/PUFA
Otros
Desired outcome Patlent benefit

Haemodynamic stabilicy

Cardiovascular risk
reduction

Stroke prevention

Syrnptom improvement,
preservation of LV function

Symprom
improvement




Manejo FA en urgencias

N0

Cardioversion eléctrica sincronizada
Heparina de bajo peso molecular

Ingreso

Cardiopatia
significativa

Estabilidad hemodindmica

Farmacos |-C (flecainida/propafenona)

ICC -1V

o vernakalant

Revierte a ritmo sinusal

Vermakalant
CV eléctrica

5

CV eléctrica antes de 48 h
del inicio del episodio

Duracion < 48 h
o anticoagulacion 3 semanas o ECO-TEE (=)

No realizar control del ritrmo

/

*Control correcto: (FC, sintomas): alta y
evaluacion CVE programada C externa
*Mal control o persisten sintomas: ingreso




1°-¢ Inestabilidad hemodinamica?

S cumple uno de los siguientes:

¥ Calda sintomatica de a fension arteial (TA) de 30 mmHg
0 por debajo de %0550 mmHg

* Disfuncion organica: angor severo, inuficencia cardiaca grave,
compromiso de la perfusin periérica, deterioro de a funcidn
rendl con oligoanuria, cisminucion del nivel de concienci
0 acidosis actica

¥ (tras ituaciones con riesgo vital inmediato

CARDIOVERSION
|_ Inestabilidad h'ernndin:irnina —|
Si Mo
} v

Cardioversion eléctrica

Cardiopatia estructural

Si No
¥ !
Amiodarona i.v. Flecainida i.v.
Propafenona i.v.
Ibutilida i.v.




Manejo FA en urgencias

o]

Cardioversion eléctrica sincronizada
Heparina de bajo peso molecular

Ingreso

Cardiopatia
significativa

Estabilidad hemodinamica

Farmacos |-C (flecainida/propafenona)

ICC -1V

o vernakalant

Revierte a ritmo sinusal Vernakalant
CV eléctrica

Si

CV electrica antes de 48 h
del inicio del episodio

Duracion < 48 h
o anticoagulacién 3 semanas o ECO-TEE (=)

No realizar control del ritrmo

/

*Control correcto: (FC, sintomas): alta y
evaluacion CVE programada C externa
*Mal control o persisten sintomas: ingreso




2°-i Existe riesgo de embolismo?

RIESGO DE EMBOLISMO

T /\ e

< 5% > 5%
Duracion < 48 hs Duracién > 48 hs /no conocida
ETE sin trombos ETE con trombos
ACO 3 semanas previas Valvulopatia mitral
Embolismos previos

i




Manejo FA en urgencias

o]

Cardioversion eléctrica sincronizada
Heparina de bajo peso molecular

Ingreso

Cardiopatia
significativa

Estabilidad hemodinamica

Farmacos |-C (flecainida/propafenona)

ICC -1V

o vernakalant

Revierte a ritmo sinusal Vernakalant
CV eléctrica

Si

CV electrica antes de 48 h
del inicio del episodio

Duracion < 48 h
o anticoagulacién 3 semanas o ECO-TEE (=)

No realizar control del ritrmo

/

*Control correcto: (FC, sintomas): alta y
evaluacion CVE programada C externa
*Mal control o persisten sintomas: ingreso




3°-; Queremos el ritmo sinusal?

Tabla 2
Factores que hay que considerar ante la decision de intentar l1a restauracién del ritmo
sinusal en la fibrilacion auricular

1. Condicionantes a favor de persesuir la restauraciom del ritmo sinusal

 Primer episodio de fibrilacion auricular

- Historia previa de fibrilacidn auricular paraxistica

« Fibrilacién auricular secundaria a una enfermedad transitoria o corregible
{ hipertiroidismo, tras cirugia, farmacos, sustancias de abusa, sindrome febril,
20

» Fibrilacién auricular que produce sintomas graves/limitantes (angina,
insuficiencia cardiaca, sincope, mala tolerancia subjetiva

« Elzccidm del paciente

2. Factores en contra de ﬁﬁuir el ritmo sinusal

- Alra probabilidad de recurrencia precoz o tardia

— Dwracién de la arritmia = 2 afos

- Antecedentes de maltiples cardioversiones eléctricas previas o de fracaso
de los farmacos antiarritmicos disponibles para mantener el ritcma sinusal
ien pacientes no elegibles para ablacién con catéter)

- Recaida precoz de la arritmia (< 1 mes) tras la cardioversian

- Valvulopatia mitral

- Auricula izquierda muy dilatada (= 55 mm)

» Mala tolerancia o elevado riesgo de proarritmia con los firmacos disponibles
para el mantenimiento del ritmo sinusal

» Rechazo del paciente




Manejo FA en urgencias

o]

Cardioversion eléctrica sincronizada
Heparina de bajo peso molecular

Ingreso

Cardiopatia
significativa

Estabilidad hemodinamica

Farmacos |-C (flecainida/propafenona)

ICC -1V

o vernakalant

Revierte a ritmo sinusal Vernakalant
CV eléctrica

Si

CV electrica antes de 48 h
del inicio del episodio

Duracion < 48 h
o anticoagulacién 3 semanas o ECO-TEE (=)

No realizar control del ritrmo

/

*Control correcto: (FC, sintomas): alta y
evaluacion CVE programada C externa
*Mal control o persisten sintomas: ingreso




4°-; Existe cardiopatia estructural?

Se cumple uno de los siguientes:

Ecocardiograma disponible: toda cardiopatia estructural salvo
la hipertensiva con hipertrofia ventricular < 14 mm y el prolapso
mitral sin insuficiencia valvular.

Ecocardiograma no disponible: uno de los siguientes
parametros es anormal desde el punto de vista cardiolégico:

®* Anamnesis detallada
*® Exploracion fisica

® ECG (QRS y alteraciones especificas ST-T)

® Rx de torax



Manejo FA en urgencias

o]

Cardioversion eléctrica sincronizada
Heparina de bajo peso molecular

Ingreso

Cardiopatia
significativa

Estabilidad hemodinamica

Farmacos |-C (flecainida/propafenona)

ICC -1V

o vernakalant

Revierte a ritmo sinusal Vernakalant
CV eléctrica

Si

CV electrica antes de 48 h
del inicio del episodio

Duracion < 48 h
o anticoagulacién 3 semanas o ECO-TEE (=)

No realizar control del ritrmo

/

*Control correcto: (FC, sintomas): alta y
evaluacion CVE programada C externa
*Mal control o persisten sintomas: ingreso




Caso 1

* Mujer de 79°
« DM, HTA, cardiopatia HTA
* Asintomatica, EKG en control rutinario




Cardioversion eléctrica sincronizada
Heparina de bajo peso molecular

Cardiopatia
significativa

| No
: I

Farmacos |-C (flecainida/propafenona) ICC HI-1V

o vernakalant

Revierte a ritmo sinusal Vernakalant
CV eléctrica

Si

CV eléctrica antes de 48 h
del inicio del episodio

Duracion < 48 h
o anticoagulacion 3 semanas o ECO-TEE (-)

Mo realizar control del ritmo

2

*Control correcto: (FC, sintomas): alta y
evaluacion CVE programada C externa
*Mal control o persisten sintomas: ingreso




Caso 1: control de frecuencia

Con el control de frecuencia se busca mantener una frecuencia
cardiaca que proteja al paciente del deterioro de la funcion ventricular
izquierda (taquimiocardiopatia)

El control de frecuencia es la estrategia de eleccion en pacientes
ancianos, con elevada comorbilidad, con bajas probabilidades de

mantener el ritmo sinusal a largo plazo o con riesgo de proarritmia con
los FAA

Tratar las causas

AICC actual?
Control =labil» de I
FG (< 110 lpm reposo) ' '
No Si
I
| | | |
Bloqueadores beta o
Desaparicidn Persistencia antagonistas del calcio® Tratar la ICC
de los sintomas de los sintornas
;Control? Diagoxina iv.
Control estricto FC | |
Aceptar control (= 80 lpm reposo,
«labil=» de FC < 115 lpm tras No & Control?
ejercicia) | |
Asociar
digoxina B
Valorar:
“ECG 24 h |
EXpEmet Diltiazemn i.v."




Control de frecuencia

El control de frecuencia es
siempre un objetivo
terapéutico en la FA para
aliviar los sintomas, impedir
el deterioro hemodinamico y
evitar la aparicion de
taquimiocardiopatia e
insuficiencia cardiaca
Ademas de controlar los
desencadenantes (fiebre,
hipoxemia, etc.), el principal
factor de decision es que
haya insuficiencia cardiaca
aguda en el momento de la
vista al SUH, limita el uso de
farmacos con efecto
inotropico negativo

Smallest dose of beta-blocker to
achieve rate control

[ Acute heart rate control of AF
| :
v '
LVEF <40% or signs of
g ive hart Rl LVEF >40%
N o L o
+ +
7 " P

Beta-blocker or diltiazem or

verapamil

-

choice of maintenance therapy

Consider need for anticoagulation
\ M

{iespdarone s i opden 1 e ith Check previous drug history to avoid
haemodynamic instability or severely el

educed LVEF ‘ m:{:mﬂtmt administration

Iiell Pecting eart tide et <110 b Initial resting heart rate targer <1 |0 bpm
‘. J -

Add digoxin Add digoxin

Initial resting heart rate target <110 bpm Initial resting heart rate target <110 bpm
i )
Avold bradycardia
Perform echocardiogram to
—# | determine further management/ | 4+—




Control de frecuencia: farmacos

Table |15 Rate control therapy in atrial fibrillation
Therapy Acute intravenous rate Long-term oral rate Side effect profile Comments
control control
Beta-blockers®
Bisoprolol MNeat available 1.25-20 g onee daily or splic. | Most cormaon reported adverse Bronchospasm is rare — in cases
» ; " . symptoms are lethargy, headache, of asthma, recommend beta-|
Carvedilol Met available 3.125-50 mg twice daily. e : ; .
peripheral cedema, upper selective agents (avoid carvedilol).
Metoprolal 2.5-10 mg incravenous bolus 100-200 mg total daily dose | respiratory tract symptoms, Contra-indicated in acute cardiac
(repeated as required). (according to preparation). gastrointestinal upset and dizziness. | failure and a history of severe
Mebivolal Mot available 21.5-10 mg once daily or splic. Ad_verse e.f_Ffects FEh i branlpeands, | Brmnispaa:
atrioventricular block and
Esmaolol 0.5 mg intravencus bolus aver | hypotension.
mir; then (.05-0.25 meg/kg/min.
Calcium-channel blockers
Diltiazem 15-25 mg intravenous beolus &0 mg 3 times daily up to Mest common reported adverse Use with caution in combination
(repeated as required). 360 mg total daily dose symptoms are dizziness, malaise, with beta-blockers. Reduce dose
(120-380 mg once daily lethargy, headache, hot flushes, with hepatic impairment and
modified release). gastrointestinal upset and start with smaller dose in renal
Verapamil 21.5-10 mg intravenous bolus 40-120 mg 3 times daily gk )’.xd\-er.se eFfec.ts e !mpalmlmnt C.ontru-lndlcabed
; : bradycardia, atrioventricular block in LY failure with pulmaonary
(repeated as required). (120480 mg ence daily 7 -
modified release). and hypotension (prolonged congestion or LVEF <40%.
hypotension possible with
verapamil).
Cardiac glycosides
Digoxin 0.5 mg intravencus bolus 0.0625-0.25 mg daily dose Mest common reported adverse High plasma levels associated with
(0.75-1.5 mg over 24 hours in symptems are gastrointestinal increased risk of death. Check
divided doses). upset, dizziness, blurred visian, renal function before starting and
headache and rash. In toxic states adapt dose in patients with CKD.
(serum levels >2 ng/ml), digoxin is | Contra-indicated in patients with
prearrhythmic and can aggravate accessory pathways, ventricular
heart failure, particularly with tachycardia and hypertrophic
co-existent hypokalasmia. cardiormyopathy with outflow
Digitoxin 0.4-0.6 mg intravenous bolus. 0.05-0.3 mg daily dose. tract ebstruction.
Specific indications
Amiodarone 300 mg intravencusly diluted 200 mg daily Hypotension, bradycardia, nausea, Suggested as adjunctive therapy
in 250 mL 5% dextrose over QT prolergation, pulmerary in patients where heart rate
30-60 minutes (preferably via touicity, skin discolouration, thyreid | control cannot be achieved using
central venous cannula). dysfunction, corneal deposits combination therapy.
and cutaneous reaction with
extravasation.




Control de FC a largo plazo

[ Long-term heart rate control of AF J
'

Perform echocardiogram (IC)
Choose initial rate control therapy (IB) and combination therapy If required (llaC)
Target initial resting heart rate <110 bpm (llaB), avoiding bradycardia

‘ |

[ LVEF <40% J [ LVEF =40% ]
l

¥ v v ¥ v

i [ Diltiazer/ il
Beta-blocker Digoxin ipgteriil Beta-blocker Digencin
verapamil

& = - -
Consider early low-dose X g Add therapy to achieve target heart rate or i
combination therapy . g if ongoing symptoms )

Add Add diltiazem,
Add digoxin beta-blocker Add digoxin Add digoxin verapamil or

beta-blocker




Caso 2

 Vardn 30 a
 Sin AP de interés; fumador; bebedor fin de semana

« Palpitaciones desde hace 6 hs, con ligera opresion
toracica




Cardioversion eléctrica sincronizada
Heparina de bajo peso molecular

Duracion < 48 h
o anticoagulacion 3 semanas o ECO-TEE (-)
,

Mo realizar control del ritmo

2

*Control correcto: (FC, sintomas): alta y

Cardiopatia
significativa

| No T | evaluacion CVE programada C externa
. I *Mal control o persisten sintomas: ingreso
Farmacos |-C (flecainida/propafenona) ICC HI-1V
o vernakalant
% ¥ Y 5]
Revierte a ritmo sinusal Vernakalant
CV eléctrica

CV eléctrica antes de 48 h

del inicio del episodio




Caso 2: control de ritmo

Recent onset AF )

Urgent

¥

Tes Haemodynamic No
Instability! ‘
Electi :

5 Coronary artery disease,
6 EﬂZLF:EF‘ moderate HFrEF or
ﬂ-‘"’ ; HFmrEF/HFpEF,
RAEHE Aenas abnormal LVH

l !




Caso 2: control de ritmo

Recommendations for rhythm control therapy

Recommendations Class® | Level® Ref®

Rhiythm contrel therapy is indicated for symptom improvement in patients with AF. IZJ:.'JS'BE.
Management of cardicvascular risk factors and avoidance of AF triggers should be pursued in patients on rhythm control 203,204,
therapy to facilitate maintenance of sinus rhythm. 296,312
With the exception of AF associated with hasmodynamic instability, the choice between electrical and pharmacological .
cardioversion should be guided by patient and physician preferences.
i : i : ¢ ; i i o ; 612,
Electrical cardioversion of AF is recommended in patients with acute hasmodynamic instability to restore cardiac output. 700704
: : ‘ : sl : ; . : : 584,601,
Cardioversion of AF (gither electrical or pharmacalogical) is recommended in symptomatic patients with persistent or €27 628
long-standing persistent AF as part of rhythm control therapy. Ay
648,705
Pre-treatment with amiodarcne, flecainide, ibutilide, or propafencne should be considered to enhance success of electrical 248, 584,
cardioversion and prevent recurrent AF. 633
&02-605,
In patients with no history of ischasmic or structural heart disease, flecainide, propafencne, or vernakalant are &4, 618,
recommended for pharmacological cardicversion of new-onset AF. 612, 708,
707
In patients with no history of ischaemic or structural heart disease, ibutilide should be considered for pharmacological
conversion of AF.
In selected patients with recent-onset AF and no significant structural or ischaemic heart disease, a single oral dose of
flecainide or propafenone (the “pill in the pocket’ approach) should be considered for patient-led cardioversicon, following 620,821
safety assessment.
In patients with ischasmic and/or structural heart disease, amiodarone is recommended for cardicversion of AF, Eo7-601
Wernakalant may be considered as an alternative to amiodarone for pharmacological conversion of AF in patients without b B 802-605,
hypotension, severs heart failure or severe structural heart disease (especially aortic stenosis). &16,618




Control de ritmo: farmacos

Table 16 Antiarrhythmic drugs for pharmacological cardioversion

Drug Route |* dose Follow-up dose Risks Reference
Flecainide Oral 200300 rrg MIA Hypotension, atrial flutter with 1:1 conduction, QT prolongation. 595,598
Avaid in patients with IHD andfer significant structural heart dissase.
v |.5-2 mglkg
over |10 min
Amicdarone | V2 5T mglhkg 50 mg/hour to a maximum | Phlebits, hypotension, bradycardia/AY block. Will slow ventricular rate. | 59660
aver | -2 hours | of 1.0 g over 24 hours Delayed conversion to sinus rhythm (8—12 hours).
Propafencne | IV |.5-2 mgikg Hypotension, atrial flucter with 1:1 eonduction, QRS prolongation 622,625
aver |0 min (mild).
Awoid in patients with IHD and/or significant structural heart disease.
Oral 450600 mg
Iburilide® IV | mg over I mg over 10 min after QT prolongation, polymorphic ventricular tachycardia/torsades de &14,615
10 min waiting for [0 min pointes (3—4% of patients).VVill slow ventricular rate.
Awoid in patients with QT prolongation, ypokalemia, severe LVH or
low ejection fraction.
Wernakalant | IV 3 mglkg over 2 mglkg over 10 min after | Hypotension, non-sustained ventricular arrhythmias, QT and QRS &02-£05,
10 min waitirg for |5 min prolongation. 618
Awoid in patients with SBP <100 mmHg, recent (<30 days) ACS,
MYHA Class Il and IV heart failure, QT interval prolongation
(uncorrected QT =440 ms) and severe aortic stenosis,




Control de ritmo: prevencion ACV

Anticoagulation with heparin or a NOAC should be initiated as soon as possible before every cardioversion of AF or atrial

J0B, 709
flutter.

For cardioversion of AF/atrial flutter, effective anticoagulation is recommended for a minimum of 3 weeks before

cardioversion. SR In

Transoesophageal echocardiography (TOE) is recommended to exclude cardiac thrombus as an alternative to

preprocedural anticoagulation when early cardicversion is planned. BT

Early cardioversion can be performed without TOE in patients with a definite duration of AF <48 hours.

In patients at risk for stroke, anticoagulant therapy should be continued long-term after cardioversion according to the
long-term anticoagulation recommendations, irrespective of the method of cardioversion or the apparent maintenance
of sinus rhychm. In patients without stroke risk factors, anticoagulation is recommended for 4 weeks after cardioversion.

353,710

In patients where thrombus is identified on TOE, effective anticoagulation is recommended for at least 3 weeks.

A repeat TOE to ensure thrombus resclution should be considered before cardioversion.




Mantenimiento del RS

( Initiation of long term rhythm control therapy to improve symptoms in AF ]
. v .
Coronary artery disease,
NG B i) Sns significant valvular heart Heart failure

for structural heart disease dicpace. abrrinal LVH

-,

[ Patient choice®

-

[ Patient choice J [ Patient choice

N




Mantenimiento del RS: farmacos

Table |7 Oral antiarrhythmic drugs used for maintaining sinus rhythm after cardioversion

Main contra-indications and precautions

Warmning signs

warranting
discontinuation

AY nodal
slowing

Suggested ECG
monitoring
during initiation

Amiodarone 800 mg in divided | Caution when using concomitant therapy with QT- QT prolongation [0-12 bpm | Baseline, | week,
doses for prokonging drugs and in patients wich SAM orAV node and | =500 ms in AF 4 weeks
4weeks, 400 mg | conduction disease.
for 4 weeks, The dese of VIKAs and of digitalis should be reduced.
then 200 mg Increased risk of myopathy with statins.
ance daily Caution in patients with pre-existing liver disease.
Cronedarone | 400 mg Contra-indicated in NYHA Class Il or [V or unstable heart QT prolongation [0-12 bpm | Baseline, | week.
owice daily failure, during coneormitant therapy wich QTprolonging drugs, | =500 ms in AF
or powerful CYP3A4 inhibitors (e.g. verapamil, diltiazem, azole
antifungal agencs), and when CrCl <30 mgimlL
The dose of digitalis, beta-blockers, and of some statins should
be reduced.
Elevations in serum creatinine of 0.1-0.2 mg/dL are commeon
and de not reflect a decline in renal function.
Caution in patients with pre-existing liver disease.
Flecainide [00-150 mg Contra-indicated if CrCl <50 mgimlL, liver disease, IHD or QRS duraticn Mone Baseline, day |, day
rwice daily reduced LV ejection fracticn. increases >25% -3
Caution in the presence of SAM or AV node or conduction | above baseline
Flecainide slow | 200 mg diszase.
release once daily CYP2Dé inhibitors (e.g. flucxeting or tricyclic
antidepressants) increase plasma concentration.
Propafenone |50-300 mg Contra-indicated in IHD or reduced LY ejection fraction. QRS duration Slight Baseline, day |, day
three times daily | Caution in the presence of SAM or AV node and conduction | increase >256% 23
disease, remal or liver impairment, and asthma. above baseline
Propafenone 225425 mg Increases concentration of digitalis and warfarin.
SR owice daily
d| sotalol 80-1 60 mg Contra-indicated in the presence of significant LY QT interval Similar to Baseline, day |, day
twice daily hypertrephy, systelic heart failure, asthma, pre-existing QT =500 ms, QT high dese -3
prolongation, hypokalaermia, Crl<50 mg/ml. prolongation by blockers
Meoderate reral dysfunction requires careful adapration of =40 ms upon

dosze,

therapy initiation




Profilaxis tromboembdlica

La anticoagulacion oral reduce el riesgo de embolias en un 62%, con
una reduccion de la mortalidad total del 33%, y que los antiagregantes
plaquetarios lo hacen s6lo un 24%

Es necesario realizar sistematicamente la estratificacion del riesgo

embodlico (esquema CHA2DS2-VASc) y hemorragico (escala HAS-
BLED) de todos los pacientes,y prescribir la tromboprofilaxis segun las
recomendaciones

Table |1 Clinical risk factors for stroke, transient

ischaemic attack, and systemic embolism in the
CHA;DS,-VYASc score

Recommendations for prediction of stroke and

Eleeding risk scores should be
considered in AF patients on oral

JB4, 388,

hleeding risk CHA;DS:-VASc risk factor Points

Congestive heart failure +1
Signs/symptoms of heart failure or objective evidence of

Recommendations Class® Refc reduced left-ventricular gjection fraction

: Hypertension +I

The CHADS;-VASc score .IS 368 371, Resting blood pressure > 140090 mmHg on at least twe

recommended for stroke risk I 186 oecasions oF current antihypertensive treatment

prediction in patients with AF. R T8 yenve o i +3

Diabetes mellitus
Fasting glucose =125 mg/dL (7 mmolL) or treatment

+1

anticoagulation to identify modifiable ix ol with oral hypoglycaemic agent and/or insulin
2 : : 3e-391 . T .
risk factors for major bleeding. Previous stroke, transient ischaemic attack, or +1
thromboembolism
Biomarkers such as high-sensitivity z
: d . : id Vascular disease +1
il oL : il L 180382 Previous myocardial infarction, peripheral artery disease,
may be considered to further refine b 387 393' or aortic plague

stroke and bleeding risk in AF
patients.

Age 65-T4 years

+1

Sex category (female)

+1




Prevencion de ICTUS en FA

Yes
. or .l, Oral anticoagulation
; . indicated
2 'E . OAC should be Assess for contra-indications
' considered (IlaB) Correct reversible
4 bleeding risk factors
F A N
]
b
I-f k!
~ . \\
LAA occluding devices ‘*,.
may be considered in N
patients with clear « v
contra-indicatdons
N i o




Prevencion de ICTUS en FA

Recommendations for stroke prevention in patients with atrial fibrillation

8,
318311,
354, 404

38,
3le-31l,
354,404

Tl
rsan

371,378,
T

174,
435440

controlled despite good adherence, or if patient preference without contra-indications to NOAC (e.g. prosthetic valve).

Combinations of oral anticoagulants and platelet inhibitors increase bleeding risk and should be avoided in AF patients
without another indication for platelet inhibition,

Recommendations Class®
Oral anticoagulation therapy to prevent thromboembelism is recommended for all male AF patients with a CHA;DS; MASc I
score of 1 or more.

Oral anticoagulation therapy to prevent thromboembelism is recommended in all female AF patients with a CHA:DS; MASe I
score of 3 ar more.

Oral anticoagulation therapy to prevent thromboembalism should be considered in male AF patients with a ™
CHADS:-VASe score of |, considering individual characteristics and patient preferences.

Oral anticoagulation therapy to prevent thromboembeolism should be considered in fermale AF patients with a lla
CHADS -VASC score of 2, considering individual characteristics and patient preferences.

Witamin K antagonist therapy (INR 2.0-3.0 or higher) is recommended for stroke prevention in AF patients with I
moderate-to-severe mitral stenosis or mechanical heart valves.

When oral anticoagulation is initiated in a patient with AF who is eligible for 2 MOAC (apixaban, dabigatran, edoxaban, or I
rivarcxaban), a NOAC is recommended in preference toa Vitamin K antagonist,

When patients are treated with a vitamin K antagonist, time in therapeutic range (TTR) should be kept as high as I
possible and closely monitored.

AF patients already on treatment with a vitamin K antagonist may be considered for NOAC treatment if TTR is not well ib

a9,
318321,
404

395,432,
441 444

39,318,
319,404,
408

429, 445




Riesgo de sangrado

° Clasificacién HAS-BLED para Table 12 Modifiable and non-modifiable risk factors

for bleeding in anticoagulated patients based on

Valorar el riesgo de Sangrado en bleeding risk scores

paCienteS Con FA’ teniendo en Hypertension (especially when systolic blood pressure is =160 mmHgft*
cuenta que una puntuacion 2 3 S S i

- - - Medicati disposi bleedi h iplatelet d d
indica «riesgo elevado» -- oo oy g

Excess alcohol (28 drinksiweel*

precaucion y controlar regularmente
al paciente después de iniciar un
tratamiento antitrombotico, ya sea —
con AVK o con AAS.

Anaemiabed

(LEL]

Age® (>65 years)® (275 years)b

TABLA 10. Caracteristicas clinicas del sistema History of major bleeding?s=
de puntuacion de sangrado HAS-BLED Previous stroke®”
[ Caranbristias oinlear Dirioe Dialysis-dependent kidney disease or renal transplant®®
Cirrhotic liver disease®
H Hipertensidn 1 Malignancy®
A Funpién renal y hepatica alteradas (un punto cadauna) 102 FeE—"
E e 1
L INR |4bil 1 High-sensitivity troponin®
E Edad avanzada (= 65 afos) 1 Growth differentiation factor.| 5*
D Farmacos o alcohol (un punto cada uno) 102 Serum creatinine/estimated CrCP
Maximo 9 puntos







